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TR &R&BRBEREMIEH KR ER (The following sample(s) was/were submitted and identified by the applicant
as) :
IR E (Sample Submitted By) : PEMERKROHERAS (CHINA STEEL CORPORATION)

& (Sample Name) 1 BRI SE/EEMHOT-DIP GALVANNEALED PRODUCTS)
& mBL5R (Style/Item No.) D BRI S S CERME R R (HOT-DIP GALVANNEALED COILS

(Cr-FREE COATING,G6))

W H(Sample Receiving Date) : 17-Jun-2023

AIEH BRI (Testing Period) : 17-Jun-2023 to 29-Jun-2023
s K (Test Requested) KIBEEFIEE - 2%RoHS 2011/65/EU Annex | R E1E5] 5% (EU) 2015/863 5

i~ 80 ok~ NEBER - ZIREEK - Z)REKHEE, DBP, BBP, DEHP, DIBP « (As
specified by client, with reference to RoHS 2011/65/EU Annex Il and amending
Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs,
PBDEs, DBP, BBP, DEHP, DIBP contents in the submitted sample(s).)

B4R (Test Results) : i5 2B~ —H (Please refer to following pages.)
#  #@(Conclusion) : RIBEPRRENERR - HiF - 8 5k - NEIK - ZIRECK - Z)8¥KE: DBP, BBP,

DEHP, DIBPEYHIER 45 R =RoHS 2011/65/EU Annex |IBEEE] 5% (EV)
2015/8637BR1EZEK - (Based on the performed tests on submitted sample(s),
the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP,
DEHP, DIBP comply with the limits as set by RoHS Directive (EU) 2015/863
amending Annex Il to Directive 2011/65/EU.)
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Ray Chang, Ph.D./ Departmet Manager " /
Signed for and on behalthaZawar 2

SGS TAIWAN LTD.
{ERWMZE-FE/Chemical Laboratory-Kaohsiung PIN CODE: E01F3604
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B EBMAIROGR (Test Part Description)
R &< E (SILVER COLORED METAL)

No.1
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AHIER A GE Efil | MDL =R RIE
(Test Items) (Method) (Unit) (Result) | (Limit)
No.1
f (Cd) (Cadmium (Cd)) KIBIEC 62321-5: 2013 - LIGLAEEE BBt mo/kg | 2 nd. | 100
- A& DT - (According to IEC 62321-5:
4 (Pb) (Lead (Pb)) 2013, analysé was perf?arrned by ICP-OES.) mg/kg 2 n.d. 1000
& (Hg) (Mercury (Hg)) &#BIEC 62321-4: 2013+ AMD1: 2017 - BUELFE| mg/kg 2 n.d. 1000
MEERBHFNEE DT - (According to IEC
62321-4: 2013+ AMD1: 2017, analysis was
performed by ICP-OES.)
7NE#E (Hexavalent Chromium) Cr(VI)  [#&#BIEC 62321-7-1: 2015 - IERINE-TIRAS |ug/cm?|[ 0.1 n.d. -
(#2) YEHEET DT  (According to IEC 62321-7-1:
2015, analysis was performed by UV-VIS.)

REEZ (Monobromobiphenyl) mg/kg 5 n.d. -
:,EH%ZE (Dibromobiphenyl) mg/kg 5 n.d. -
—IREK (Tribromobiphenyl) mg/kg 5 n.d. -
IR 7 (Tetrabromobiphenyl) mg/kg 5 n.d. -
HRHES (Pentabromobiphenyl) 23E|EC 62321-6: 2015 - IRAMEATHE/EEE [mg/kg| 5 n.d. -
7R (Hexabromobiphenyl) 2 - (With reference to IEC 62321-6: 2015, | mg/kg 5 n.d. -
TR XE (Heptabromobiphenyl) analysis was performed by GC/MS.)) mg/kg 5 n.d. -
JUREEK (Octabromobiphenyl) mg/kg 5 n.d. -
LR (Nonabromobiphenyl) mg/kg 5 n.d. -
187 (Decabromobiphenyl) mg/kg 5 n.d. -
ZIREEREF] (Sum of PBBs) mg/kg - n.d. 1000
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AHIER A GE Efil | MDL =R RE
(Test Items) (Method) (Unit) (Result) | (Limit)
No.l1

KB (Monobromodiphenyl ether) mg/kg 5 n.d. -
ZRECKEE (Dibromodiphenyl ether) mg/kg 5 n.d. -
=R BE (Tribromodiphenyl ether) mg/kg 5 n.d. -
MU REEK B (Tetrabromodiphenyl ether) mg/kg 5 n.d. -
HISECKEE (Pentabromodiphenyl ether) 2#|EC 62321-6: 2015 - LIGHBEMN /B E | mg/kg 5 n.d. -
7R B BE (Hexabromodiphenyl ether) 24 - (With reference to IEC 62321-6: 2015, [ mg/kg 5 n.d. -
LR KBS (Heptabromodiphenyl ether) analysis was performed by GC/MS.) mg/kg 5 n.d. -
JURKERES (Octabromodiphenyl ether) mg/kg 5 n.d. -

R AES (Nonabromodiphenyl ether) mg/kg 5 n.d. -
+/ﬁ 46X Bt (Decabromodiphenyl ether) mg/kg 5 n.d. -
ZREABI42F0 (Sum of PBDEs) mg/kg - n.d. 1000
#AX B T Bs (DBP) (Dibutyl mg/kg| 50 n.d. 1000
phthalate (DBP))
HIE — ERRR | S ERAS
#BAR _EPEE T R fg (BBP) (Butyl benzyl PRIEC 62321-8: 2017 - LUSEANE 768/ 725 mg/kg| 50 n.d. 1000
phthalate (B5P) _ : 44 + (According to IEC 62321-8: 2017,
#PAK 8 5T s (DIBP) (Diisobutyl analysis was performed by GC/MS.) mg/kg| 50 n.d. 1000
phthalate (DIBP))
AR (2-oEZ S E)EE (DEHP) (Di- mg/kg| 50 n.d. 1000
(2-ethylhexyl) phthalate (DEHP))
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i (Note) :
1. mg/kg = ppm ; 0.1wt% = 0.1% = 1000ppm
. MDL = Method Detection Limit (7541815 R1E)
. n.d. = Not Detected (kt& i) ; /\iSMDL / Less than MDL
. "-" = Not Regulated (FE#HR1EH)
(#2) =
a. BNBHERAN0.13 ug/cm? - R RtkmFEEZB/NEL - (The sample is positive for Cr(VI) if the Cr(VI)
concentration is greater than 0.13 pg/cm?2. The sample coating is considered to contain Cr(VI).)
b. E/NB#E&ERM/N.d. (RE/NR0.10 ug/cm?) - RRFEEBAZ/NEL - (The sample is negative for Cr(VI) if Cr(VI) is
n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based coating)
C BNEBHRAERNTNK 0.10 £ 0.13 ug/cm?2 [ - BEEEEERERAB/NER - (The result between 0.10 ug/cm? and
0.13 pg/cmz is considered to be inconclusive - unavoidable coating variations may influence the determination.)
6. FRIES A - 2RILAC-G8:09/2019 - HKARBE _m(w=0)sUWRAETHSUHAE ; REBURE - FEUHERZHAE
BRI & REAPREMIELE - (Unless otherwise stated , the decision rule for conformity reporting is based on
Binary Statement for Simple Acceptance Rule (w=0) stated in ILAC-G8:09/2019. According to this rule, the
judgement of conformity is based on the comparing test results with limits.)
7. BEARRNEREANEHEFREZEYHR - (The product from the applicant submitted is a raw material
which is used for electric and electronic equipment.)

U wN
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E£®EREE / Analytical flow chart of Heavy Metal
RBEUTHREBR ZIRHE - kmeT2 A o ( ANESRE AR )
These samples were dissolved totally by pre-conditioning method according to below flow chart.
( Cr®* test method excluded )
| & - BEm / Cutting ~ Preparation |
v
| Al mEE / Sample Measurement |
I

By

| /"fESE Cr(VI)
#4 Pb/#® Cd/7& Hg v v
A4
‘ - %20 / Non-metal | [ #m/Mea |
FRTUROE e {5/ BB E TR A% |
Acid digestion with microwave / hotplate ABS /PC/PVC | Rt M5/ Others v
7 v v #IKZERY / Boiling
Dﬁﬁ‘aif)lﬁfﬁﬁﬁb/ %{}:5/06160%'[\_ water extraction
B8 / Fi i issolving by H igesting
#& / Filtration ultrasonication at 150~160°C +
| v v SAEBEER /
v v CoChT ER RUKTE / Cool, filter
J | I i .
A& / Solution %78 / Residue 60C by Sgpﬁg’(};@g tr?ag:t digestate through
+ ultrasonication g P +
| | MABEHEE /
1) @®BREE / Alkali fusion v Agid%lp?enyl—l
2) EEE&IAME / HCl to dissolve | #82 pH / pH adjustment | Card:\félgp%recnc; o
7][])\??@@‘”25% / Add diphenyl— Pl -T] B3t st
DB EAES B RS B A/ carbazide for color develooment % BREEAEE
Analysis was performed by ICP-OES v 540 nm HIRWE /
PISRIME-TI R EE - EREmA Measure the
TR 540 nm MIRILE / absorbance at
Measure the absorbance at 540 nm by UV-Vis
540 nm by UV-Vis spectrophotometer
spectrophotometer
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LIRBK/Z R AR S4B / PBB/PBDE analytical FLOW CHART

¥ mAIEIE /Sample pretreatment
v
¥ mEE / Sample extraction
R ZFZEHUE / Soxhlet method

EEUREMR/HE
Concentrate/Dilute extracted solution

FEURABIE / Filter

!

DUSARB AT /BB AT / Analysis by
GC/MS
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O] E8E| 5 M2 E / Analytical flow chart of phthalate content

[ JAIEE 75 5%/ Test method: IEC 62321-8]

HmBlEE/ DK /
Sample pretreatment/separation

!

B md THF POk A #225EL /
Sample dissolved/extracted by THF

!

ERRE /
Dilute extracted solution

RAEBFTEZEIN /
Analysis was performed by GC/MS

!

2138 / Data
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7,
7,

* RAPMAFERER - AIRRASE RS 2% m/80 . *
(The tested sample / part is marked by an arrow if it's shown on the photo.)

EKR23601620

** ${ELE (End of Report) **
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